



REPORT OF ANALYSIS

The sample was submitted by client with the following identification :

CLIENT : SATYA ANANDITA JAYA, PT.
 ADDRESS : Grand Westa Festive Garden, AG 5 No. 19,
 Tambun Selatan,
 BEKASI 17510.
 TYPE OF SAMPLE : COCONUT CHARCOAL BRIQUETTE.
 DATE OF RECEIVED : 21/02/2022.
 TEST REQUIRED : Self Heating.
 DESCRIPTION OF SAMPLE : Form : Briquette.
 Weight/Volume : 3.16 kg
 Packing : Plastic bag.
 SAMPLE IDENTIFICATION : --
 DATE OF ANALYSIS : 21/02/2022 to 17/03/2022.
 YOUR REFERENCE : --

Result:

Parameter	Unit	Results	Method
Self Heating Test	-	Passed	Oven 140°C for 24 hours

Method of Test : The self-heating substances test was performed according to United Nations "Recommendations on the Transport Dangerous Goods, Manual of Tests and Criteria" (33.3.1.3.3) Self-heating substances, using method on UN 33.3.1.6 "Test N.4 : Test method for self-heating substances".

The Attachment available is an integral part of this certificate.

"This the result (s) related to the sample (s) submitted only and the report/certificate cannot be reproduced in any way, except in full content and with the prior approval in writing from SUCOFINDO Laboratory. The Certificate/report is issued under our General Terms and Conditions, copy of which is available upon request or may be accessed at www.sucofindo.com"

SBU Mineral

 Harman Marjona

11060122000295-002



REPORT OF ANALYSIS

Spontaneous Combustible Chart

Lab No : 50-065-01/000250
Section : 5066
Sample : COCONUT CHARCOAL BRIQUETTE [-]
Methods : UN 33.3.1.6

Hours	Over Temp	Sample Temp
0	140	138,5
2	140	139,5
4	140	138,0
6	140	139,3
8	140	140,1
10	140	140,6
12	140	141,2
14	140	141,9
16	140	142,0
18	140	141,6
20	140	141,1
22	140	140,6
24	140	140,3

